
Disclaimer: This equipment is designed only for the display of headboards and must be used solely for this purpose. Manufacture is not liable for injury or product damage as a 
result of misuse of this display. One year limited warranty on manufacturers’ defects only. Do not exceed 300lbs overall weight capacity. 

3 Tier Headboard Display

Assembly Instructions
Main Hardware Bag Hook Adapter Kit Hardware    Bolt Kit Hardware

    12    5/16" x 2 3/4" hex bolts 
    12    5/16" flat washers   
    12    1/4-20" x 3" hex bolts  

2   1/4-20” x 3” hex bolts  
2    1/4-20" hex nuts  
1  5/16” x 1” thumb screw       
4   1/4" USS flat washers     12    1/4" hex nuts 

1.

2.
3.

4. (if using bolt kit)

3  left angle adapter plates    
3  right angle adapter plates 
12   1/4-20" x 2" hex bolts      
12   1/4" hex nuts   
24   1/4" flat washers      24   1/4" flat washers

5. (if using hook adapter kit)




